Back Home

Floor Feeder Repair Parts Suspension Components

Suspension Components

Miscellaneous Components

Item Description Part No || Item Description Part No
1 3/32" Cable 4973 14 Winch Drive Tube (47) 2884-1
3/16" Cable 1213 Winch Drive Tube (8°) 2884-2
1/8" Cable 27975 Winch Drive Tube (27) 2884-4
2 Cable Lock 14337 Extendable Drive Tube 47637
3 Pulley w/swivel 3004 15 Pulley 2503
4 Double Eye Pulley 2501 16 Clevis Pin 2498-1
5 Pulley 2500 17 Side Bracket 2522
6 3/16" Cable Clamp 732 18 Spacer 2524
1/8" Cable Clamp 14898 19 Eye Bolt 6362
7 | Standard Screw Hook | 1214 Heavy Duty Eye Bolt Widt | 6361
Large Screw Hook 2041 20 Foot 1586
8 7" Screw Hook 28357 21 Cable Assembly 2809-2
9 Pulley Assembly 28429 22 Double Sheave Pulley 2502
10 Ceiling Hook 28550 23 | Screw Hook Driver (Short) | 13150-1
11* Handle Shank 3148 Screw Hook Driver (Long) | 13150-2
12** | Drill Adapter Shaft 3151 24 Hand Winch Bracket 1193
13 Winch Handle Pin 3761 25 Hand Winch 1212

Item 11 and 13 may be ordered as a kit under Part No. 2885.
Item 12 and 13 may be ordered as a kit under Part No. 2886.
The Full Line Suspension kit includes items 15 through 21 may be ordered under Part No. 7948.
The Heavy Duty Pulley Assembly includes Items 15 through 20 and may be ordered under Part No. 2014.

MF1893A 105



Suspension Components

Floor Feeder Repair Parts

Power Winch: Part No 2883

106

Item Description \ Part No || Item | Description | Part No
1 | Input Shaft Assembly 15 Drive Pinion 2962
Manual 42665 16 | Woodruff Key | 2959
Electric 42666 17 1" Bearing 4937
2 Flange Bushing 2967-2 || 18 Spacer 4936
3 Drive Stud 4128-1 || 19 | Retaining Ring | 3556
4 Shoulder Bolt 4022-2 || 20 Washer 2955-2
5 Pawl 6672 21 Winch Drum 3723
6 5/16" Flat Washer 546 22 Drum Shaft 3637
7 Spring 1543 23 Set Screw 603
8 Spring Washer 4023 24 | Winch Frame 3719
9 Intermediate Gear 2890 25 Set Screw 3727
10 Flange Bushing 3252 26 Cable Hook 2985
11 Spiral Pin 2960-3 || 27 | Grease Fitting | 24499
12 Bushing 2967-4 || 28 Washer 2499
13 Washer 2955-1
14 Retaining Ring 2958-1

1660-25 2/2001

MF1893A



Floor Feeder Repair Parts Suspension Components

Electric Power Lift: Part No 14580

Mfg’d Mfg’d Mfg’d
11/1990 | 8/1995 4/1999
thru thru thru
8/1995 4/1999 | Present
Item Description Part No | PartNo | Part No
1 5/16" Flat Washer 2230 2230 2230
2 5/16-18 Nut 2148 2148 2148
3 | 5/16-18 x 2-1/2" Hex Hd Bolt | 2753 2753 2753
4 3/8-16 x 1" Hex Hd Bolt 2555 2555 2555
5 3/8" Flat Washer 4967 4967 4967
6 3/8" Patch Lock Nut 2183 2183 2183
7 Winch Mount Assembly 24580 24580 24580
-- Caution Decal 2527-27 | 2527-27 | 2527-27
-- Caution Decal 2527-29 | 2527-29 | 2527-29
Power Unit 3259-8 3259-7 | 3259-145
9 5/16-18 x 3/4" Hex Hd Bolt 2046 2046 2046
10 Input Shaft Assembly 27805 27805 27805
11 | 1/4-20 Socket Hd Cap Screw | 5083-4 5083-4 5083-4
12 1/4-20 Locknut 1269 1269 1269
13 Power Unit Bracket 27887 27887 27887
14 Power Winch 2883* 2883* 2883*
15 Plastic Spacer 27833 27833 27833
-- Switch Box Assembly 14613 14613 14613

The entire assembly, except Item 14 may be ordered under Part No. 14560 Electric Winch.
The Entire assembly, except ltems 8 and 14 may be ordered under Part No 24508 Power Lift Parts Kit.
*See “Power Winch: Part No 2883” on page 106.

=)

N

[l

MF1893A 107



Suspension Components Floor Feeder Repair Parts

Switch Box (for Electric Power Lift): Part No 14613

Item Description Part No
1 Box 42610
2 Momentary Switch 5785
3 Toggle Switch 20135
4 Grounding Plate 14604
5 Toggle Switch Boot 1739
6 Push Button Boot 20784
7 Cover 40904

MULTI-LIFT® Winch Components

Item Description Part No
1 | Remote Drum Winch | 37216
2 1" Connecting Pipe
3 Brake Assembly 38377

Brake Pad 38378
4 Motor 37380
5 Pinion 38379

-- Winch Drive Unit 37215

!—ﬁ—\
-

108 MF1893A



Floor Feeder Repair Parts

Suspension Components

Limit Switch Assembly: 39464

MF1893A

Mfg’d Mfg’d Mfg’d Mfg’d
2/1997 7/2005 2/1997 7/2005
thru to thru to
7/2005 | Present 7/2005 | Present
Item Description Part No | Part No Item Description Part No | Part No
1 Liquid Tight Conn 23779 23779 14 | Switch Box Cover 6776 6776
2 Micro Switch 6049 46324 15 Gasket 6777 6777
3 Switch Insulation 1907-8 1907-8 16 | Limit Switch Cover | 39590 39590
4 Drive Gear Bearing 39463 39463 17 Cord Assembly 4999-98 | 4999-98
5 Compression Spring 7132 7132 18 Bearing Retainer 39461 39461
6 Set Collar 36438 36438 19 | Safety Switch Decal | 2529-631 | 2529-631
7 Traveling Block 39457 39457 20 Terminal Box 36334 36334
8 Switch Rod 39574 39574 21 | Connector Adaptor 39459 39459
9 Drive Screw 39462 39462 22 Spiral Pin 2960-3 2960-3
10 | Switch Mounting Panel | 39458 39458 23 Side Panel 39456 39456
11 Terminal Box 36334-3 | 36334-3 24 Base Mount 39455 39455
12 Limit Switch Decal | 2529-632 | 2529-632 25 End Panel 39460 39460
13 Danger Decal 2527-35 | 2527-35
4)(5) (&) (7 8 10

MF1494-5 7/98

109



Suspension Components

Floor Feeder Repair Parts

Limit Switch Assembly: 29820-3

110

2]

Mfg’d Mfg’d
5/1993 5/1993
to to
Present Present
Item Description Part No Item Description Part No
1 Cable Clamp 14898 13 Pipe Clamp Bracket 29830
2 | Outer Pulley Assembly | 29821 14 Pipe Clamp Strap 29831
3 Cable Clamp Plate 29822 15 1/2" 90 Degree Fitting 24726
4 Weight 29825 16 Switch Assembly 29829-3
5 Switch Mount 29828 17 Cord Clip 21233
*6 Chain 30129 18 #8 x 3" SS Screw 30133
7 Switch Strap 36893 *19 1" Tube Spacer 30131
8 Switch (Replacement) | 30110 20 Inner Pulley Assembly 29824
9 Spring 7132 21 3/32-7 x 19 SS Cable 28377
*10 2" PVC Tube 29827 -- | 1/2" PVC Conduit Fitting | 7830
11 Support Plank 29826
12 Switch Strap 36829

Home

MF1893A

Next



	Suspension Components
	Miscellaneous Components
	Power Winch: Part No 2883
	Electric Power Lift: Part No 14580
	Switch Box (for Electric Power Lift): Part No 14613
	MULTI-LIFT® Winch Components
	Limit Switch Assembly: 39464
	Limit Switch Assembly: 29820-3

	Table of Contents

